AT7-U - ADVENTURE TRAIL 7 creative
Installation Instructions play

INSTRUCTIONS SHOWN ARE FOR THE STANDARD AT7 - BUT THE
GROUNDPLAN HAS BEEN REVISED TO CREATE THE U-SHAPE LAYOUT

potortz  27.11.254P REF: AT7-U - ADVENTURE TRAIL 7




PARTS REQUIRED

| U8 |
UPRIGHT TIMBERS

*PLEASE NOTE ALL H TIMBERS ARE PRE-ASSEMBLED WITH PLAYTEC L’'s AND/OR EKO GRIP (AS SHOWN ABOVE)

ADDITIONAL

AT - U1 90x90 1800 END CAP UPRIGHT TIMBERS
AT-U2 90x90 2715 1 END CAP UPRIGHT TIMBERS
AT-U3 90x90 2715 1 END CAP UPRIGHT TIMBERS
AT - U4 90x90 3000 1 UPRIGHT TIMBERS
AT - U5 90x90 3000 1 UPRIGHT TIMBERS
AT - U6 90x90 2335 1 END CAP UPRIGHT TIMBERS
AT - U8 90x90 1800 4 END CAP UPRIGHT TIMBERS

p2or17 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



HORIZONTAL TIMBERS

*PLEASE NOTE ALL H TIMBERS ARE PRE-ASSEMBLED WITH PLAYTEC L’s AND/OR EKO GRIP (AS SHOWN ABOVE)

ADDITIONAL

AT - H1

AT - H2

AT - H3

AT - H4

AT - H5

AT - H6

AT - H7

2100

900

2010

2100

2160

2100

END CAP

PLAYTEC L’S

END CAP

END CAP

PLAYTEC L'S

END CAP

END CAP

END CAP

PLAYTEC L’S

END CAP

END CAP

PLAYTEC L’S

END CAP

END CAP

HORIZONTAL TIMBER
(EKO GRIP SLAT)

HORIZONTAL TIMBER

HORIZONTAL TIMBER
(EKO GRIP SLAT)

HORIZONTAL TIMBER
(EKO GRIP SLAT)

HORIZONTAL TIMBER

HORIZONTAL TIMBER
(EKO GRIP SLAT)

HORIZONTAL TIMBER
(EKO GRIP SLAT)

pg30f17 27.11.25 AP

REF: AT7-U - ADVENTURE TRAIL 7



PARTS REQUIRED

|| = - - '|"__ . ) E
- Y } ~,
'l N ) _ . || A [ l‘f_] [(_ ll
oo - AP
R = v )
Y
x2 x2 x1
CLIMBING PANELS (UPPER) CLIMBING PANELS (LOWER) ROPE BRIDGE
A i
L[ Illll'u
!
!
I
|
|
|
|
|
|
|
x3 x1 x1
SWINGING ROPES ROPE WALK CHAIN X 1920MM TRAVERSE ROPE
Xx12 x27 x27
274.M12X200 656.M12

102003-01 - M12

pdortz  27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



PARTS REQUIRED

x47 x2 = x1
97.M8X80CSK M12 SOCKET NUT (50MM) 274.M12X220

CONSISTS OF
x1 SHACKLE /BOLT /NYLOC / CAP X2

274.M12X180 349.742.D-SHACKLE ‘SET’

X2 x1

M12 EYEBOLTS LOG WALK (PRE-ASSEMBLED)

bSOtz 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



FOUNDATION DETAILS

6134 %

iR °

4124

o K C NIE ©
M—uu “‘ﬂ‘ﬂ—z‘u‘d‘

T s oo

o) S

— -

?§ < Yo

bSOtz 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



FOUNDATION DETAILS

| U1
L U1

1

L U3 |
19658 196

i
2250—%

225

L

| U6
[i]

1585

15
5

305 Q
:)J_m}

7

paTor17  27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



SURFACING DETAILS

8122

9362

e

D
i
1]
.

N

pg8of17  27.11.25AP

REF: AT7-U - ADVENTURE TRAIL 7



INSTALLATION INSTRUCTIONS

POSITION THE UPRIGHT TIMBERS
FOLLOWING FOUNDATION DETAILS

|

! " = ‘

i |
ﬁ: | i “

Je |

7 o]

L
| U6 | | U5 | [ U3 |

ATTACH TIMBER H1

USING 274.M12X200 / 656.M12 / 102003-01, SECURE EKO GRIP WITH M8X80MM W00D SCREWS

T T
[ |
G\ ! RN
bl
T ||' | ||. A o J -
i Pt el G-
o AT T R i S
| I

pg90f17  27.11.25 AP

REF: AT7-U - ADVENTURE TRAIL 7

%{




INSTALLATION INSTRUCTIONS

ATTACH H2 TIMBERS USING PLAYTEC L’S
USING M8X80MM WOOD SCREWS, TAKE CARE THAT SCREWS DO NOT ‘CROSS’

4 ATTACH TIMBER H3

USING 274.M12X200 / 656.M12 / 102003-01

OTES:
3 EKO GRIP SLAT WILL NOT BE AT-
ACHED UNTIL STEP 7

pg100f17 27.11.25 AP

REF: AT7-U - ADVENTURE TRAIL 7




INSTALLATION INSTRUCTIONS

ATTACH ROPE BRIDGE
USING 656.M12 / 102003-01

ATTACH TIMBER H4 AND LOWER PLAYTEC CLIMBING PANEL SHOWN
USING 274.M12X180 & 220 / 656.M12 / 102003-01 AND M8X80MM WOOD SCREWS

180 BOLT

NOTES:

ATTACH PANEL ON OPPOSITE FACE TO
BEAM T,
ONE LOWER PLAYTEC PANEL HAS .
HOLE DRILLED FOR BOLT (SEE CNC)

';5_ :-I
1“&0 220 BOLT

poT1of17 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7




INSTALLATION INSTRUCTIONS

7 ATTACH H3 EKO GRIP SLAT
USING 8X80MM WOOD SCREWS TO COVER COUNTERSUNK BOLT

ATTACH REMAINING 3 PLAYTEC CLIMBING PANELS
USING 8X80MM WOOD SCREWS

NOTES:
ENSURE SECOND SET OF PANELS
ARE ON OPPOSITE FACE TO FIRST

NOTES:
THIS PANEL IS ALREADY ATTACHED AS
PER STEP 6

b 120117 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



INSTALLATION INSTRUCTIONS

ATTACH TIMBER H5 USING PLAYTEC L’S
USING 8X80MM WOOD SCREWS

ATTACH SWINGING ROPES TO TIMBER H5
USING 656.M12 / 102003-01

[ ®-T
—— M (m
T @-o

[t s
———— @ @
oo

REF: AT7-U - ADVENTURE TRAIL 7

pg130f17 27.11.25 AP



INSTALLATION INSTRUCTIONS

ATTACH SWINGING ROPE CHAIN
USING M12 X 50MM SOCKET NUT, D - SHACKLE AND EYEBOLT SHOULD BE PRE-ATTACHED TO CHAIN

W}ﬂ ———

e
(=
S —| =

ATTACH TIMBER H6
USING 274.M12X200 / 656.M12 / 102003-01

poTAOI17 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



INSTALLATION INSTRUCTIONS

ATTACH TRAVERSE ROPE ABOVER TIMBER H6
USING 656.M12 / 102003-01

14 ATTACH TIMBER H7
USING 274.M12X200 / 656.M12 / 102003-01

; s Ay
e \
- A
1 L=
o
e
N )
RO g e T
e ——
e

S ——
------ =

po 150117 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



INSTALLATION INSTRUCTIONS

m ATTACH LOG WALK TO AT8 UPRIGHTS

USING.M12X200 [X4]/ NYLOCS M12 X4/ X4 ENDCAPS

po 160117 27.11.254P REF: AT7-U - ADVENTURE TRAIL 7



ADDITIONAL DIMENSIONS

—
-

0%E2

6324

e | .~ S

~
I
9
Wy
=
~
|
o
. 3
- <
V.G .
S
==
0 0 Efg4é |
00
00 9 g
00 94
00 GQ
00 al
00 %G
0D 0 a
00 9 q
0 0 dq
=" =
-
o A
0
: -
= | O
£ -
i Oved ]

pg170f17 27.11.25 AP

REF: AT7-U - ADVENTURE TRAIL 7



